
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
129795   ASTM A-36/A-572-50         0.150  0.821  0.017  0.009  0.164  0.018  0.018  0.016  0.007  0.036  0.004  0.008  0.003
229768   ASTM A-36/A-572-50         0.159  0.846  0.016  0.005  0.166  0.011  0.015  0.011  0.006  0.030  0.003  0.008  0.003
230458   ASTM A-36/A-572-50         0.154  0.838  0.017  0.010  0.190  0.024  0.020  0.014  0.004  0.020  0.002  0.007  0.002
425004   ASTM A-36/A-572-50         0.167  0.832  0.014  0.008  0.177  0.022  0.023  0.019  0.008  0.042  0.003  0.008  0.003
430722   ASTM A-36/A-572-50         0.172  0.846  0.013  0.005  0.172  0.021  0.018  0.016  0.002  0.041  0.002  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
129795          261301071A      63.663(KSI)     76.808(KSI)     25(%)
129795          261301072A      64.381(KSI)     76.359(KSI)     25(%)
129795          261303680A      63.663(KSI)     76.808(KSI)     25(%)
229768          261218565A      60.650(KSI)     77.396(KSI)     22(%)
229768          261218566C      63.037(KSI)     77.095(KSI)     23(%)
229768          261303659A      60.650(KSI)     77.396(KSI)     22(%)
229768          261303691A      60.650(KSI)     77.396(KSI)     22(%)
230458          261301118A      63.373(KSI)     76.902(KSI)     27(%)
230458          261301119A      63.659(KSI)     77.375(KSI)     25(%)
230458          261303694A      63.373(KSI)     76.902(KSI)     27(%)
425004          261303638A      63.440(KSI)     77.626(KSI)     27(%)
425004          261303639A      63.465(KSI)     77.307(KSI)     25(%)
425004          261303695A      63.440(KSI)     77.626(KSI)     27(%)
425004          261303696A      63.657(KSI)     79.572(KSI)     27(%)
430722          261303663A      64.298(KSI)     76.330(KSI)     25(%)
430722          261303664A      63.178(KSI)     76.489(KSI)     23(%)
430722          261304392A      62.785(KSI)     76.656(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
129795          261303690A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
129795          261303691A      10           18.0000      6.0000       12.2000      68.400          16229           0000144985
229768          261303691A      10           18.0000      6.0000       12.2000      68.400          16229           0000144985
229768          261303693A      10           18.0000      6.0000       12.2000      68.400          16229           0000144985
229768          261303694A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
230458          261303694A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
230458          261303695A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
425004          261303695A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
430722          261303663A      10           18.0000      6.0000       12.2000      68.400          16058           0000144229
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
129795          261303690A      000100       1001809296
129795          261303691A      000090       1001809296
229768          261303691A      000090       1001809296
229768          261303693A      000090       1001809296
229768          261303694A      000100       1001809296
230458          261303694A      000100       1001809296
230458          261303695A      000100       1001809296
425004          261303695A      000100       1001809296
430722          261303663A      000100       1001809296
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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